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2-5-19, Edobori,
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Nishi-ku, Osaka,550-0002/ Japan

Tel: +81-(0)8-6441-0399, Fax: +81-(0)6-6441-6803

Kaken Test Center is formerly named as “Japan Synthetic Textile Inspection Institute Foundation(JSTIIF)".

No.1/2

Test report No. : OS-17-052767-6

Requested
Test sample
Test items
Received

This is

Date : November 17, 2017

TEST REPORT

: Dacian Technology Material Co., Ltd

: Face mask 1 sample

: Bacterial Filtration Efficiency (BFE) and others
: November 14, 2017

to report that the results of laboratory test applied on the sample are as follows:

1. Test result

1.1. Resistance to penetration by synthetic blood
Pressure
Test Sample” 10.6kPa 16.0kPa 21.3kPa
(80mmHg) (120mmHg) (160mmHg)
1 Pass Pass Pass
2 Pass Pass Pass
dc face mask 3 Pass Pass Pass
4 Pass Pass Pass
5 Pass Pass Pass
*The number of measurements was set to five times by the client.

1.2. Bacterial Filtration Efficiency (BFE)

BFE (%)

Test sample
No.l No.2 No.3 Average

dc face mask 99.8 99.9 99.9 99.9

(To be continued on No.2/2)

Kaken Test Center

Any copying or replication of this report to or for any other person or entity, or use of our

GENERAL INCORPORATED FOUNDATION name or trademark, is permitted only with our prior written permission. This report sets
Lab Address: 2-5-19, Edobori, Nishi-ku, Osaka, forth our findings solely with respect to the test samples identified herein. The results set
e forth in this report are not indicative or representative of the quality or characteristics of
550-0002/ Japan - it - "
. the lot from which a test sample was taken or any similar or identical product unless
Tel: +81-(0)6-6441-0399 specifically and expressly noted.

Fax: +81-(0)6-6441-6803
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1.3. Differential pressure

(Continued from No.1/2)

TEST REPORT

No.2/2

Date : November 17, 2017

Test Sample

Differential pressure (mmH,O/cm?)

No.1

No.2

No.3

No.4

No.5

Average

dc face mask

3.8

43

4.4

5.0

4.2

43

2. Test method: Resistance to penetration by synthetic blood : ASTM F1862 (ISO 22609)
Bacterial Filtration Efficiency (BFE) : ASTM F 2101-14
Test Bacteria : Staphylococcus aureus ATCC 6538

Differential pressure : MIL-M-36954C

3. Sample:

{EN  KAKEN K/

Period.

Kaken Test Center General Incorporated Foundation
Osaka Laboratories
Biological Laboratory

Inspector : _° J{ \;‘\;4/ )‘&,ﬁ;ﬂﬂ

1'T. Nakasone




